
FGI-651 RevA 03/20/13 PAGE 1 of 4 

Providing Reliable Engineered Solutions 

Saf-T-Stor® Gas Cylinder Storage Cabinet 
Saf-T-8 
Assembly Instructions 

TOOLS REQUIRED: 

TABLE OF CONTENTS: 

PAGE 1  |  COVER, TOOLS REQ’D 
PAGE 2  |  HARDWARE PROVIDED & 

PARTS LIST  
PAGE 3  |  ASSEMBLY INSTRUCTIONS 
PAGE 4  |  ASSEMBLY INSTRUCTIONS 

(CONTINUED) 

7/16” 
[11mm] 

OPEN END WRENCH MEASURING TAPE LEVEL 

7/16” 
[11mm] 

www.FoldingGuard.com 
Copyright ©2017 Folding Guard, A Member of Troax Group



K
T0

59
 

x 
1 

PARTS LIST: 

PANEL: WELDED 
WIRE MESH (x3) 

DOOR: WELDED 
WIRE MESH (x1) 

VERTICLE 
ANGLE (x4) 

SHELF (x4) SHEET METAL TOP  (x1) 

DANGER GAS  
FLAMMABLE SIGN (x1) 

HARDWARE KIT (x1) 

LOCKING 
BAR (x1) 

FGI-651 RevA 03/20/13 PAGE 2 of 4 

x 53 x 53 

I 
x 3 

AE 

x 1 

HARDWARE PROVIDED: 

BA x 37 

x 8 

AG 

AM 

x 8 

HARDWARE LIST:

(I)      1/4” FLAT WASHER 
(AE)  1/4”-20 HEX NUT 
(AG)  1/4”-20 x 3/4” SQUARE NECK CARRIAGE BOLT 
(AM)  1/4”-20 x 1-1/2” SQUARE NECK CARRIAGE BOLT 
(BA)  1/4”-20 x 1-3/4” SQUARE NECK CARRIAGE BOLT 

Copyright ©2017 Folding Guard, A Member of Troax Group



AG 

x8 

NOTE:  

REPEAT STEP 1 TO  ASSEMBLE 
OTHER SIDE 

FULLY TIGHTEN ALL NUTS 
BEFORE STEP 3  

FGI-651 RevA 03/20/13 PAGE 3 of 4 

1
AE 

I 

INSIDE VIEW 

2
AG 

x4 AE 

I 

3

INSIDE VIEW 

4

x8 

AE 

I 

BA 

x8 

AE 

I 
AM 

AG 

x8 

AE 

I 

INSIDE VIEW 

INSIDE VIEW 

INSIDE VIEW 

Copyright ©2017 Folding Guard, A Member of Troax Group 



FGI-651 RevA 03/20/13 PAGE 4 of 4 

5
x2 

AE 

I 

x1 

AG 

AE 
I 

6

AG 

x3 

AE 
I 

AG 

x3 
AE 

I 

7
NOTE: FULLY TIGHTEN ALL NUTS  

INSIDE VIEW 

NOTE: 

CHECK DOOR ALIGNMENT, ADJUST DOOR HEIGHT ACCORDINGLY.  

ZIP TIE DANGER SIGN TO  LOCKER DOOR 

AG 

x1 

Copyright ©2017 Folding Guard, A Member of Troax Group 


